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AMERICA
1.0 GENERAL INFORMATION
1.1  Product Description
None
1.2 Related Submittal Grant
None
1.3 Tested System Details
The FCC ID’s for all equipment, plus descriptions of all cables used in the tested system are:
None
1.4 Test Methodology
Purpose of Test: To demonstrate compliance with the following tests.
Test Summary
Paragraph Summary of Results
Test Description Number Low Channel Mid Channel High Channel | Pass/Fail
Bandwidth 15.247(a) 1.605 MHz Pass
Peak Output Power 15.247(b) -14.64 dBm Pass
Band Edge 15.247(c) -91.75 dBm Pass
None detected at
a level greater
than 20 dB below
RF Conducted Spurious 15.247(c) the limit. Pass
Peak Power Spectral Density 15.247(e) -28.84 dBm Pass
Radiated Emissions 26.5 dBuvVim @
(30 MHz to 1 GHz) 15.109(a) 398.14 MHz Pass
None detected at
Radiated Spurious Emissions a level greater
— Restricted Bands than 20 dB below
(1GHz to 25GHz) (peak) 15.109(a) the limit. Pass
Testing was performed according to the procedures in FCC/ANSI C63.4 and CSA 108.8-M1983. ;
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1.5 Test Facility
The open area test site and conducted measurement data were tested by:

TUV AMERICA, INC
10040 Mesa Rim Road
San Diego, CA 92121-2912
Phone: 858 678 1400
Fax: 858 546 0364

The Test Site Data and performance comply with ANSI C63.4 and are registered with the FCC, 7435 Oakland Mills Road,

Columbia Maryland 21046. All Measurement Data is acquired according to the content of FCC Measurement Procedure
and ANSI C63.4, unless supplemented with additional requirements as noted in the test report.
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AMERICA
2.0 SYSTEM TEST CONFIGURATION
2.1 Justification
The EUT was initially tested for FCC emissions in the following configuration:
See Test Setup Photos Exhibit
2.2 EUT Exercise Software
None
2.3 Special Accessories
None
2.4 Equipment Modifications
None
2.5 Configuration of Test System
See Test Setup Photos Exhibit
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3.0 BANDWIDTH EQUIPMENT/DATA
PEAK OUTPUT POWER EQUIPMENT/DATA
BAND EDGE EQUIPMENT/DATA
CONDUCTED SPURIOUS EQUIPMENT/DATA
PEAK POWER SPECTRAL DENSITY EQUIPMENT/DATA
RADIATED SPURIOUS EQUIPMENT/DATA
Test Conditions: BANDWIDTH: FCC Part 15.247(a)
PEAK OUTPUT POWER: FCC Part 15.247(b)
BAND EDGE: FCC Part 15.247(c)
CONDUCTED SPURIOUS: FCC Part 15.247(c)
PEAK POWER SPECTRAL DENSITY: FCC Part 15.247(e)
RADIATED SPURIOUS: FCC Parts 15.109(a)
The following measurements were performed at the San Diego Testing Facility:
O - Test not applicable |
B - SR-5, Shielded Room, 16’ x 28’ x 15’, Metal, Semi-Anechoic Chamber
W - Canyon #1 (3-, 10-, and 30-Meter Open Area Test Site), Carroll Canyon, San Diego
B - Roof (Small Open Area Test Site)
Test Equipment Used:
Model No. Prop. No. Description Manufacturer Serial No. Date Cal’ed
E4440A 6814 Spectrum Analyzer Hewlett Packard MY42510441 12/04
E3611A 6455 DC Power Supply Hewlett Packard KR73012529 VBU*
LPB 2520/A 738 Antenna, Bilog Antenna Research 1169 02/05
ESVS30 6723 EMI Test Receiver Rhode & Schwarz 830350/006 03/05
3115 251 Double Ridge Guide Antenna EMCO 2495 03/05
Remarks: One year calibration cycle for all test equipment and sites. (*) Verified Before Use.
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FCC Part 15.247(a) - BANDWIDTH
A Agilent 94:28:36 |__Marker |
s Mkri 1.665 MHz select Mark

Ref ~10 dBn Atten 10 dB 0.01 db || 5 92‘“ arker
Peak L
I.Ug Pra 0 i A}
10 or " %
dB/ W \\_ Normal

AN / o Delta

p \/
D o [Marker a\.\/
d&n [1.605000 MHz (Tgﬁ:ifqa 'Eg'f';
v [ 811 dB Ref
ML 2 Span Pair
33 FC Span Center
AR}
£f):
F>50k Off
#Swp
Conter 2.458 039 GHz Span & W2 Jlore
#Res BH 188 kHz #YBH 1 MHz Sweep 1 ms (1001 pts)
Copyright 2000-2002 Agilent Technologies |
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FCC Part 15.247(b) - PEAK OUTPUT POWER
3 Agllent 84:31:55 { Peak Search |
Mkrl 2.449 63 GHz
Eefk—lﬁ dBm Atten 10 dB —-14.64 dBm Next Peak
&da

Log /?LL\ ——
16 / 5\ :
dB/ 7 \ Next Pk Right

\ Next Pk Left
% o (Harker , —
dn |2.449630000 GHz i Search
Lofv -14.64 dBm *T
M1 52
$3 FC Pk-Pk Search

FAl

£
FTun Mkr » CF
#Swp
Center 2.450 68 GHz Span 58 MHz

#Res BH 2 MHz
Printer not responding

VBH 8 MHz Sweep 1 ms {1001 pts)

|— More
1 of 2|
]
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FCC Part 15.247(c) - BAND EDGE
# Agilent 85:93:20 [ Marker |

Mkrl 2.400 660 © GHz
Ref 10 dBm Atten 10 dB -96.20 dbm || Select Marker
Peak 1 2 3 4
Log = SR C
10
dB/ Normal
0 Delta
Do ‘Marker

Delta Pair

{Tracking Ref)
Ref &

dm | 2.400000000 GHz
LgAv |-96.20 dBm

S |
psz;% Sg Span Pair
e Span Center
E£(fx
g:gk MWWMWNMMW Off
Center 2.0 000 @ Giiz Span 500 K1z Jlor 3'
ResBHATKHz ____  UBHISKHz  Swoep 206 ms (1091 pro)
[Printer not responding Il
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FCC Part 15.247(c) - BAND EDGE
W Agilent 04:57:28 [ Marker |
Mkrl 2.483 500 6 GHz
Ref ~10 dBm Atten 18 dB -91.75 dBn || Select arker
Peak 12 3 4
Lng %
ey Normal
Delta
O 1o Harker __I
dm | 2.483500000 GHz Delta Pair
- {Tracking Ref)
LoAv {-91.75 dBm Ref 4
————
ML $2 Span Pair
$3 FC Span Center
AR |
£(f‘): ‘;WAV‘“ M bl 1 o 4 N it N
f>5@k e i ol bl b LT gt WA ] Uff
#3%p
Center 2.453 500 8 Giiz Span 560 Kz 1”‘;{3'
Res BH 4.7 kHz YBW 15 kHz Sweep 21.6 ms (1081 pts) ]
[Printer not responding |
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FCC Part 15.247(c) - CONDUCTED SPURIQUS EMISSIONS
3 Agilent 05:35:36 |__Marker |
Mkri 363.8 MHz
Ref © dBm Atten 10 dB -60.21 dBm || Select Marker
Peak 1 2 3 4
Log ]
19
dB/ DC Coupled Normal
Deita
Marker
303.800000 MHz - Dekl_ta F;a}l;
lofv [-60.21 dBm | Rof o L
, A
Ml $2 S i
pan Pair
53 ;g l|| | I" Span Center
£ Lol Il __l
FTun Off
#Svp
Center 562.0 MiTz Span 996 15 flore
#Res BN 100 kHz VBW 300 kHz  Sweep 95.2 ms (1081 pts)

|Cnpyrisht 20008-2002 Agilent Technologies
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FCC Part 15.247(¢) - CONDUCTED SPURIOUS EMISSIONS

3 Agilent 05:37:56 [ Trace |

Mkri 2.44 GHz

Ref @ dBm Atten 10 dB ~15.95 dBm Trace
Peak 1 2 3
Log
18 3 Clear Wri
dB/ ear Write
Max Hold
‘Marker :'

2.440000000 GHz
Ly —1"5.95 dBm

M1 $2
S3 FC

AR s,
£(F): il ot MM
FTun
#5wp

Min Holdl
]

View

e O — |
—m——

Biank

Start 1.00 GHz Stop 25.09 GHz
#Res BH 308 kHz #UBH 1 MHz  Sweep 253.1 ms (1991 pts)

[Copyright 2000-2002 Agilent Technologles |
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FCC Part 15.247(e) - PEAK POWER SPECTRAL DENSITY

¥ Agilent 94:51:48

TUV

AMERICA

[Peak Search |

Mkrl 2.458 642 GHz

I: Next Peak

Next Pk Right

LNext Pk Left
l: Min Search’

|Printer not responding

Ref -12 dBm Atten 10 dB ~28.84 dBm
Peak
Log
19 .
dB/ Q
™S /ﬂwa«w »W | -

D o fHarker
dm | 2.450642000 GHz
Lefv |-28.84 dBm
ML $2
$3 FC

AR
£ty
f>50k
#Swp
Center 2.45¢ 089 GHz Span ¢ MHz
4Res BH 3 kHz #YBW 10 kHz #3weep 666 5 (1001 pts)

Ek~Pk Search

I: Mkr > CF(
Hore\

I_‘ 1of2
|
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AMERICA
REPORT No: SC503999 SPEC: FCC Part 15 para 15.109(a)
CUSTOMER: Respiratory Technology TEST DIST: 3 Meters
EUT: DX-Transmitter s/n 0004 DX-Recorder s/in 0004 TEST SITE: 1
EUT MODE: Transmit BICONICAL; 738
DATE: 16-Aug-05 TESTED BY: Stephen Rackieff 9&’ LOG PERIODIC: 738
NOTES: Quasi-Peak with 120 KHz measurement bandwidth. RCVR: 6723
Battery
Temperaturc; 20 Relative Humidity: 54%
EUT MARGIN -19,5 dB at 398.14 MHz ver 1.8b
FREQUENCY VERTICAL [HORIZONTAL |CORRECTION| MAXIMUM | SPECIFIED| EUT EUT ANTENNA
(MHz) measured measured FACTOR |CORRECTED LIMIT |MARGIN|ROTATION| HEIGHT
{dBuv) {dBuV) {dB/m) {dBuV/m) {dBuVim) (dB) (degrees) | (meters)
44.30 1.2 -0.2 18.2 19.4 40 208 0 1
84.70 4.2 1.3 9.9 14.1 40 -25.9 0 1
110.30 0.9 -2.1 136 14.5 135 -29.0 0 1
169.70 76 -1.2 12.2 19.8 435 -23.7 0 1
398.14 59 0.2 206 26.5 45 -19.5 0 1
420,20 4.2 0.3 21.8 25.8 46 -20.2 0 1
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REPORT No: SC503999 TESTER: Stephen Rackiei SPEC: FCC Part 15 para 15.109(a)
CUSTOMER: Respiratory Technology TEST DIST: 3 Meters
EUT: DX-Transmitter s/n0004 DX-recorder s/n0004 TEST SITE: Roof
EUT MODE: Tranmit BICONICAL: 738
DATE: August 16, 2005 LOG: 738
NOTES: OTHER: 251
above 1GHz: RBW & VBW 1 MHz for Pk; RBW 1MHz and VBW 10Hz for AVG
below 1GHz: RBW & VBW 100 kHz for Pk; RBW 100kHz and VBW 10Hz for AVG
CF = Antenna Factor + Cable Loss - Preamplifier Gain + Preselector Loss
No_oDién. gigsions Lt DEIELTED WP D PC Gug (/0% Fivdmpome), V.betala
m
FREQ VERTICAL HORIZONTAL MAX LEVEL | SPEC LIMIT MARGIN El - ::';'
(MHz) {dBuv) pk (dBuv) CF (¢B/m) | (dBuVim) (dBuvim} |(dB) okl 8 [ 28
av pk  av pk av | pk av av B |23
<Q
=
4900 66.5 51 665 | 51 -0.74 | 65.76[50.3| 74 54 [-8.24(-374] 0 1

AMERICA
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40 ATTESTATION STATEMENT

GENERAL REMARKS:

SUMMARY:

All tests were performed per CFR 47, Part(s) 15.109(a), 15.247(a), 15.247(b), 15.247(c), and 15.247(e)
B - Performed

The Equipment Under Test

® - Fulfills the requirements of CFR 47, Part(s) 15.109(a), 15.247(a), 15.247(b), 15.247(c), and 15.247(¢)

Testing Start Date: 11 August 2005

Testing End Date: 16 August 2005

- TUV AMERICA, INC. -

Review Engineer: Test Engineer:
David Gray Stephen Rackleff
(Engineer in Charge) (EMC Engineer)
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